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UK guidelines on the management of iron deficiency in
pregnancy

British Journal of Haematology, 2020, 188, 819-830

Sue Pavord,'(") Jan Daru,” Nita Prasannan,” Susan Robinson,' Simon Stanworth® () and Joanna Girling® on behalf of the
BSH Committee

Anaemia defined as Hb: -
* <110in first trimester
e <105 in second/third trimester
* <100 postpartum

IDA in pregnancy is common and assoc. with ™ maternal/fetal morbidity and mortality

ID most common cause of anaemia in pregnancy, risk should not be considered in all
pregnancies

Serum ferritin <30 indicative of iron deficiency

Routine screening with serum ferritin not currently recommended



Revisiting WHO haemoglobin thresholds to define anaemia
in clinical medicine and public health The Lancet Haematology, 5, e60—e62.

e Current WHO definitions of anaemia from 1968 based on data from
non-pregnant, predominately white populations from Europe/N.

America

* WHO reviewing the use and interpretation of HB thresholds currently



Australian Red Cross

BLOOD SERVICE

FIRST TRIMESTER

First antenatal visit <20 weeks Women additionally need a

HAEMOGLOBIN ASSESSMENT AND OPTIMISATION

ACTION PLAN

If Hb electrophoresis result is
arranga to test the partnar

(Hb)
as part of thefr booking bloods
if they have risk faclors fora
haemoglobinopathy { sae Nofe 2
OR the booking FEC shows 2
MCV B0 L andfor MCH <27 pg.

Document the presance of any risk
factors for anaemia (see Note 1)

Request full blood count (FBC) and
femitin on all women as part of the:
booking bioods.

=3

{Hb electrophoresis/FBC/erriting
unless previously tested (a hard copy
of result i5 required). Node the female
partners details on the requaest form
and refer the patient to the doctor's
antenatal clinic (ANC)

L

Concormitant causes contributing
ipthe anaemia (ie. folata

deficiency or anaemia of chronic
disease) need to be excluded

Oral iren supplements: Therapeutic dose

= CONfaining a minimum oral iron supplements
of 680 mg elemental containing 100200 mg.
inon daily elemental iron daily

Confinue iron rich diet and pregnancy muftivitamins
Provide BloodSafe A Guide fo Taking Iron Tablots
handout

Assess complanca, comect adminisiration and
enquire about side effects at every visit

Provide blood form for repeat blood tests
ki Hbincrease

\

Confinua oral iron throughout pragnancy
and until af least & weeks

0P m—) fiihe MCV
2100 fi_ request
B12 and folate

+

J

If abnarmal

Thaerapeutic dosa

oral iron supplements
contzining 100-200 mg
elemantal iron daily

Urgent referral to

Refer for review in Doctor's ANC
with a repeat FBC in 4 weaks

—

No Hbincreasa

l

Beyond the first trimester, IV iron is
lad for women who have

Repeat FBC as part of the routine
26-28 woek biood tests Document iron prapamtion and dose being

taken and enquire about side effects

Refer to Heemoglobin Assessment and
Optimisation Second Trimestor

failed to respond to oral therapy/are
Infoferant/non-compliant

THIRD TRIMESTER

32-36 weeks.

Document iron preparation and dose being taken

Assess compliance and enguire about side effects

Review repeat full blood count (FBC) and ferritin results to assess respense to oral iron

1
4

Refer the patient to the next doctor’s antenatal clinic (ANC}

l

Carttinue iron nich diet and Therapeutic dosa oral iron supplaments containing Therapeutic dose
R Y S 100-200 mg alemental iran daily oral iron supplements
confaining 100-200 mg

\

Continue oral iron for the
remainder of pregnancy and
until at least & weeks postpartum

elomental iron daily

e 5t MCV 210017

Yes

2 4

Requestireview B12 and folate

Urgent refenal to
a specialist

Low: Normal  ee—

2

Supplement B12 and
folate as required

Refor to a spcialist

IV iron recommendad in women who are intolerantinon-compliant?
>36 weeksfailed to respond to appropriate frial of oral iron

Re-chack B12 and folate
at & weeks postparfum

Provide blood form for & weeks postparium blood tests (FBC and iron studies; B12 and
folate if lovels were low). Document the request in the hospital discharge summary. Tests

recommended to be performed prior fo the 6 week GP visit. GP to receive the result.
Refer to Haemogiobin Assessment and Optimisation Admission in Labour — Intraparfum




Booking bloods:
FBC & Ferritin

Hb >120g/L |

Hb <120g/L

| Haemaglobinopathy screen |

Ferritin <30ng/ml | | Ferritin 30-300ng/ml |

Thalassemia
: | Normal |
trait

Normal

Oral ferrous

Hb <100g/L: Hb 101-120g/L: i
ik Await 28wk

Ferritin <30ng/ml B i i S sulfate 200mg s

sulfate 200mg sulfate 200mg on alternate

daily alternate days days

Recheck Hb in

Ferinject

2 weeks
Check B12 & ‘
folate
Hb increased by
10g/L
If macrocytosis, IBD or coeliac, family
If low, first N hx of pernicious anaemia, neurological
replace B12, \_Yes - symptoms/paraesthesia, or strict
then folate veganism: check Vit B12 and folate
Continue oral IV Ferinject
ferrous sulfate {once in 2™ IFlow: first
(switch to trimester) replac:a B12
alter’nate day then folate’
agslrﬁ}:})gnfclj Recheck Hb 4
weeks after IV




Study on prevalence of anaemia in 1%
trimester of pregnancy.

 Study in maternity population booked at Derriford Hospital
* Population low incidence of haemoglobinopathy
e 1715 pregnancies studied Nov 2018 —May 2019

* Hb estimate at booking prior to 13 weeks assessed.



Results — prevalence

» 148 (8.6%) women had Hb <120g/L

e 25 (1.5%) women had Hb <110g/L

* Median Hb was 132g/I, range 90-160g/L

* 95% lower limit confidence level was 116g/L

* Therefore 120g/L set as defining threshold for anaemia



Results - Qutcomes

e Outcomes assessed in pregnancies in November, December (2018)
and March (2019) where Hb < 120g/L at booking = 90/1001

—) Incidence of anaemia = 9%.
* Average MCV and MCH were normal in anaemic mothers.
* Only 16/90 women has serum ferritin checked.
* 13/16 had SF <30mcg/I
* 4 pregnancies associated with blood transfusion.



Suggestions

1. Universal screening for iron deficiency in 15t trimester and treating
cases with oral iron.
* Women with anaemia (Hb <120g/l) or low iron stores (SF <30mcg/l) at
booking start low dose oral iron.

2. Once started on oral iron there is no requirement to monitor the
effect until repeat testing at 28 weeks unless Hb < 100g/I

3. Only women with persistent iron deficiency despite oral iron should
be considered for IV iron.
* IDA >34/40 and Hb <70g/l would be strong indication for IV iron.
* Considered for cases with Hb <100g/L



